
 

 

DADIINSTITUTEOFENGINEERINGANDTECHNOLOGY 
(ApprovedbyA.I.C.T.E.,NewDelhi&PermanentlyAffiliatedtoJNTUK,Kakinada

) 
NAACAccreditedInstitute

RecognizedbyUGC2(F)and12(B) 
AnISO9001:2008,14001:2004&OHSAS18001:2007CertifiedInstituteNH–

16,Anakapalle, Visakhapatnam–531002,AndhraPradesh 
 

DEPARTMENTOFCIVILENGINEERING 
COURSEFILE 

 

NameoftheCourse: EnvironmentalEngineering-II ClassandBranch:IIIB.Tech,Civil 
 

Department:CivilEngineering AcademicYear:2019-20 
Prepared by Course Instructor 
Name : Mr B.Seshagiri Rao. 
Designation: Assistant Professor 
Signature : 
Date: 

Reviewed by Course Co-
OrdinatorName : 
Designation:Signa
ture : 
Date: 

Reviewed by Module Co-
OrdinatorName : 
Designation:Signa
[...]
organics,Suspended Solids (SS) and pathogens, with first two having been considered as the 

performanceindicatorsforvarioustreatmentunits.Ingeneraltheobjectiveofthedomesticwastewatertrea

tment is to bring down BOD less than 30 mg/L and SS less than 30 mg/L for disposal 

intoinlandwater bodies. 

The conventional flow sheet of sewage treatment plant consists of unit operations such 

asscreening, grit removal, and Primary Settling Tank (PST), followed by unit process of 

aerobicbiological treatment such as Activated Sludge Process (ASP)or Trickling Filter. The 

sludgeremoved from primary and secondary sedimentation tanks are digested anaerobically 

followed bydrying of anaerobically digested sludge on sand drying beds. This process flow sheet 

is presentedinFigure3.1. 

 

Figure3.1Process Flow-sheetofConventionalDomesticSewageTreatmentPlant 

 
It is possible to replace the activated sludge process or trickling filter process by low 

costtreatmentdevices suchas oxidationditch,aeratedlagoonorwastestabilizationponds.Such 



DepartmentofCivilEngineering DIET 

./PDF/4/4-1/EE2.pdf EE-2 36 

 

 

 

treatmentdevicesobviatethe necessityofsomeoftheunit 

operationsandprocesseslikeprimarysedimentationandanaerobicdigestion.Someoftheprocessflow 

sheetsareshowninFigure3.2. 

 

Figure13.2Processflowsheetusingoxidationditch,aeratedlagoon,andwastestabiliz

ationpond 

With the better understanding of microbiology and biochemistry of anaerobic treatment, it is 

nowfeasibletotreatdiluteorganicwastewatersuchas 

domesticwastewaterdirectlythroughanaerobictreatment using recently developed innovative 

device such as Up flow Anaerobic Sludge BlanketReactor (UASBR), Fluid–Bed Submerged 

Media Anaerobic Reactor (FBSMAR) and AnaerobicFilter (AF) or Static–Bed SMAR (SB-

SMAR) and Anaerobic Rotating Biological Contactor (AnRBC). Though, enough field data is to 

be generated as yet on their performance, it is generallyreported that BOD5 removal efficiencies 

may range from 60-80%. Consequently, post treatmentwill generally be required to achieve the 



DepartmentofCivilEngineering DIET 

./PDF/4/4-1/EE2.pdf EE-2 37 

 

 

prescribed effluent standards. The process flow sheetanaerobicprocessisdepictedinFigure3.3. 



DepartmentofCivilEngineering DIET 

./PDF/4/4-1/EE2.pdf EE-2 38 

 

 

 
 

 

 

 

 

 

Figure3.3Process flowsheetemployinganaerobictreatmentsystem(CPHEEO,1993) 

 
3.9 PrimaryTreatmentUnits 

Primary treatment consists solely separating the floating materials and also the 

heavysettable organic and inorganic solids. It also helps in removing the oils and grease from 

thesewage. This treatment reduces the BOD of the wastewater by about 15 to 30%. The 

operationsused are screening for removing floating papers, rages, cloths, etc., grit chambers or 

detritus tanksfor removing grit and sand, and skimming tanks for removing oils and grease; and 

primary settlingtank is provided for removal of residual suspended matter. The organic solids, 

which are 

separatedoutinthesedimentationtanksinprimarytreatment,areoftenstabilizedbyanaerobicdecomposit

ion in digestion tank or incinerated. After digestion the sludge can be used as 

manureafterdryingonsludgedrying bedsor bysomeothermeans. 

3.9.1 Bar Screens 
Bar screen is a set of inclined parallel bars, fixed at a certain distance apart in a 

channel.These are used for removing larger particles of floating and suspended matter. The 

wastewaterentering the screening channel shouldhave a minimum self-clearing velocity 0.375 

m/sec. Alsothe velocity should not rise to such extent as to dislodge the screenings from the bars. 

The slope ofthehand-

cleanedscreensshouldbebetween300and450withthehorizontalandthatofmechanically cleaned 

screens may be between 450 and 800. The submerged area of the surface ofthe screen, including 

bars and opening should be about 200% of the c/s area of the extract sewerforseparatesewersand 

300%for combined sewers. 

Clear spacingof bars forhand cleaned bar screens may be from 25 to 50 mm and that 

formechanically cleaned bars may range from 15 mm to 75 mm. The width of the bars, facing 

theflowmaybe8mmto15mmanddepthmayvaryfrom25mmto75mm,butsizeslessthan8x25mmarenor

mallynotused. 

3.9.2 GritChamber 

Grit chambers are designed to remove grit consists of sand, gravel, cinders or other 

inertsolid materials that have specific gravity about 2.65, which is much greater than those of 

theorganic solids in the wastewater. In this chamber particles settle as individual entities and there 

isno significant interaction with the neighboring particles. This type of settling is referred as 



DepartmentofCivilEngineering DIET 

./PDF/4/4-1/EE2.pdf EE-2 39 

 

 

freesettlingorzone-Isettling.Forproperfunctioningofthegritchamber,thevelocitythroughthe 



DepartmentofCivilEngineering DIET 

./PDF/4/4-1/EE2.pdf EE-2 40 

 

 

 

grit chamber should not be allowed to change in spite of the change in flow. One of the 

mostsatisfactory types of automatic velocity control is achieved by providing a proportional weir 

at theoutlet. 

The horizontal flow grit chambers should be designed in such a way that under the 

mostadverse conditions, all the grit particles of size 0.20 mm or more in diameter should reach the 

bedof the channel priorto reachingoutlet end. The length of the channel depends on the 

depthrequired which again depends on the settling velocity. A minimum allowance of 

approximatelytwice the maximum depth should be given for inlet and outlet zones. An allowance 

of 20-50% ofthetheoreticallengthofthechannelmayalsobegiven. 

Width of grit chamber should be between 1 m to 1.5 m and depth of flow is normally 

keptshallow. For total depth of channel a free board of about 0.3 m and grit space about 0.25 m 

shouldbe provided. Forlarger plants two or more numberof grit chambers in parallel may be used. 

Ingritchamberstherecommendeddetentiontimeisabout30 to60 seconds. 

3.9.3 SkimmingTank 

The floating solid materials such as soap, vegetables, debris, fruit skins, pieces of 

corks,etc. and oil and grease are removed from the wastewater in skimming tanks. A skimming 

tank is achamber designed so that floating matter rises and remains on surface of the wastewater 

untilremoved, while the liquid flows continuously through outlet or partition below the 

waterlines.The detention timein skimming tank is 3 minutes. To preventheavy solids from settling 

at thebed, compressed air is blown through the diffusers placed in the floor of the tank. Due to 

compressair supply, the oily matters rise upward and are collected in the side trough, from where 

they areremoved. In conventional sewage treatment plant separate skimming tank is not used and 

thesematerials are removed by providing baffle ahead of the effluent end of the primary 

sedimentationtank. 

3.9.4 PrimarySedimentationTank 
Effluent of the grit chamber, containing mainly lightweight organic matter, is settled in 

theprimary sedimentation tanks. The objective of treatment by sedimentation is to remove 

readilysettleable solids and floating material and thus to reduce the suspended solids content when 

theyare used as preliminary step to biological treatment, their function is to reduce the load on 

thebiologicaltreatmentunits. 

The primary sedimentation tanks are usually designed for a flow through velocity of 

1cm/sec at average rate of flow. The detention period in the rangeof 90 to 150 minutes may 

beused for design. These tanks may be square, circular, or rectangular in plan with depth 

varyingfrom 2.3 to 5 m. The diameter of circular tanks may be up to 40 m. The width of 

rectangular tankmay be 10 to 25 m and the length may be up to 100 m. But to avoid water currents 

due to wind,length is limited up to 40 m. The slope of sludge hoppers in these tanks is generally 

2:1 (vertical:horizontal). The slope of 1% is normally provided at the bed for rectangular tanks and 

7.5 to 10%forcircular tanks. Thisslopeisnecessarysothatsolids mayslidetothebottombygravity. 

3.10 SecondaryTreatment 
Theeffluentfromprimarytreatmentistreatedfurtherforremovalofdissolvedandcolloidalorgani

cmatterinsecondarytreatment.Thisisgenerallyaccomplishedthroughbiochemical decomposition of 

organic matter, which can be carried out either under aerobic oranaerobic conditions. In these 

biological units, bacteria’s decompose the fine organic matter, toproduce clearer effluent. The end 

products of aerobic decomposition are mainly carbon dioxideandbacterialcells, 

andthatforanaerobicprocess areCH4,CO2and bacterialcells. 



DepartmentofCivilEngineering DIET 

./PDF/4/4-1/EE2.pdf EE-2 41 

 

 

 

Thebiologicalreactorinwhichtheorganic 

matterisdecomposed(oxidized)byaerobicbacteriamayconsistof: 

1) Filters(tricking filters), 

2) ActivatedSludgeProcess(ASP), 

3) Oxidationponds,etc. 

Thebacterialcellsseparatedoutinsecondarysettingtankswillbedisposedafterstabilizing them 

under aerobicor anaerobic processin a sludge digestion tank along with thesolids 

settledinprimarysedimentationtanks. 

3.10.1 TricklingFilter 
Trickling filters can be used for complete treatment for domestic waste and as 

roughingfilter for strong industrial waste prior to activated sludge process. The primary 

sedimentation tankis provided prior to tricklingfilter so thatthe settleable solidsin the sewage may 

notclog thefilter. The trickling filter is followed by secondary settling tank for removal of 

settleablebiosolidsproducedinfiltrationprocess. 

As the wastewater trickles through the filter media (consisting rocks of 40 to 100 mm 

sizeor plastic media), a biological slime consisting of aerobic bacteria and other biota builds up 

aroundthe media surface. Organic material in the sewage is absorbed on the biological slime, 

where theyarepartlydegraded bythebiota, thusincreasing thethickness ofthebiofilm. 

Eventually there is a scouringof the biofilm andfresh biofilm begins togrowon themedia. 

Thisphenomenon of detachmentof the biofilmis called sloughingof thefilter. Thetrickling filters are 

classified as low rate and high rate depending on the organic and hydraulicloadings. Low rate 

filters are designed forhydraulic loading of 1 to 4 m3/m2.d and organicloadings as 80 to 320 g 

BOD/m3.d. The high rate trickling filters are designed for hydraulicloading of 10 to 30 m3/m2.d 

(including recirculation) and organic loading of 500 to 1000 gBOD/m3.d (excluding recirculation). 

Generally recirculation is not adopted in low rate filter andrecirculation ratio of 0.5 to 3.0 or higher 

is used in case of high rate trickling filters. The depth ofmedia varies from 1.0 to 1.8 m for high 

rate filters and 2.0 to 3.0 m for low rate filters. The bed oftricklingfilteris provided with slope 1in 

100 to 1in 50.The under drainage system consistsof‘V’ shaped orhalf round channels, castin 

concretefloor duringitsconstruction. Revolvingdistributors are provided at top with two or four 

horizontal arms of the pipe having perforations orholes. These rotating arms remain 15 to 25 cm 

above the top surface of the media. The 

distributionarmsarerotatedbytheelectricmotororbybackreactiononthearmsbythewastewater,atabout2

rpm. Theheadof30 to80cmofwastewateris requiredtorotatethearms. 

3.10.2 ActivatedSludgeProcess 

It is aerobic biological treatment system. The settled wastewater is aerated in an 

aerationtank for a period of few hours. During the aeration, the microorganisms in the aeration 

tankstabilize the organic matter. In this process part of the organic matter is synthesized into new 

cellsand part is oxidized to derive energy. The synthesis reaction followed by subsequent 

separation 

oftheresultingbiologicalmassandtheoxidationreactionisthemainmechanismofBODremovalintheacti

vated sludgeprocess. 

The biomass generated in the aeration tank is generally flocculent and it is separated 

fromthe aerated wastewater in a secondary settling tank and is recycled partially to the aeration 

tank.The mixture of recycled sludge and wastewaterin the aeration tank is referred as 

mixedliquor.Therecyclingofsludgehelpsintheinitialbuiltupofahighconcentrationofactivemicroorgan

isminthemixedliquor,whichaccelerates BOD removal.Oncetherequired 



DepartmentofCivilEngineering DIET 

./PDF/4/4-1/EE2.pdf EE-2 42 

 

 

 

concentrationof microorganismin the mixedliquorhasbeen reacheditsfurtherincreaseisprevented by 

the regulating quantity of sludge recycled and wasting the excess sludge from thesystem. 

Aeration units are main units of activated sludge process, the main aim of which is 

tosupply oxygen to the wastewater to keep the reactor content aerobic and to mix up the 

returnsludge with wastewater thoroughly. The usual practice is to keep the detention period 

between 6 to8 hours for treatment of sewage or similar industrial wastewater. The volume of 

aeration tank isalso decided by considering the return sludge, whichis about 25 to 50%of the 

wastewatervolume. 

Normally liquid depth provided should be between 3 and 4.5 m. A free board of 0.3 to 

0.6m is also provided. The mode of air supply in aeration tank can be either diffused air aeration, 

bysupplementing compressed air from tank bottom, or by mechanical aerators provided at surface 

orby both diffused aeration and mechanical aerators. Depending on flow regime the activated 

sludgeprocess can be classified as conventional (plugflow) and completely mixed activated 

sludgeprocess. The modification of activated sludge process such as extended aeration is popularly 

usedfor treatment of wastewaters. The extended aeration is design for higher hydraulic retention 

time(18h) andlowF/Mratio(0.05 to0.15kg COD/kgVSS.d). 

3.10.3 SecondarySettlingTank(SST) 

Design of secondary settling is somewhat different than that of the primary settling 

tanks.In the secondary settling tank the function served is clarification as well as thickening of 

thesludge. This type of settling which takes place in secondary settling tank is refereed as 

zonesettlingfollowedbycompression.TheSSTis designedfordetentionperiodof1.5to2.5h. 

The depth of the tank can be between 2.5 and 4.5 m. The area of the tank is to worked 

outon the basis of surface overflow rate, overflow rate for SST of trickling filter should be 15-

25m3/m2.d and for SST of ASP 15-35 m3/m2.d at average flow. The length of effluent weir 

shouldbesuchthattheweirloading rateisless than185 m3/m.d. 

3.10.4 OxidationPonds 

Oxidation ponds are the stabilization ponds, which received partially treated sewage. It 

isan earthen pond dug into the ground with shallow depth. The pond should be at least 1.0 m deep 

todiscouragegrowthofaquaticweedsandshouldnotexceed1.8m.Thedetentiontimeinthepondis usually 

1 to 4 weeks depending upon sunlight and temperature. Better efficiency of treatment isobtained if 

several ponds are placed in series so that the sewage flows progressively from one 

toanotherunituntilitisfinallydischarged. 

The surface area of the pond may be worked out by assuming a suitable value of 

organicloading which may rangefrom 150–300kg/ha/din hot tropical countrieslike India. Each 

unitmayhaveanarearanging between0.5 to1.0hectare. 

The length of the tank may be kept about twice the width. A free board of about 1 m 

mayalso be provided above a capacity corresponding to 20-30 days of detention period. 

Properlyoperated ponds may be as effective as trickling filter in reducing the BOD of sewage. The 

BODremovalefficiencyofpondisup to90% and Coliformremovalefficiencyofpondisup to99%. 

3.10.5 SludgeTreatment 

Sludge drying beds are commonly used in small wastewater treatment plants to dewater the 

sludgeprior to final disposal. Two mechanisms are involved in the process, such as filtration of 

waterthrough the sand, and evaporation of water from sludge surface. The filtered water is 

returned totheplantfortreatment. Theprocessis wellsuitedtosludge,whichhaveunder gone 



DepartmentofCivilEngineering DIET 